
SPORTSTECHEXPLOSION-DRAWING / SPAREPARTS-OVERVIEW

TREADMILL F31/ LAUFBAND F31

SPORTSTECHTreaDmill F31
Laufband F31

EXPLOSIONSZEICHNUNG / ERSATZTEILLISTE

01 SP_F31_01 Base frame

02 SP_F31_02 Main frame

03 SP_F31_03 Incline frame

04 SP_F31_04

05 SP_F31_05

06 SP_F31_06 Console frame

07 SP_F31_07 Cap for frame

08 SP_F31_08 Wheel for frame

09 SP_F31_09 Foot pad for frame

10 SP_F31_10 Incline motor

11 SP_F31_11 Power cable

12 SP_F31_12 Switch

13 SP_F31_13 Cable clip

14 SP_F31_14 Overload switch

15 SP_F31_15 Motor

16 SP_F31_16 Circuit controller

17 SP_F31_17 Roller front

18 SP_F31_18 Running belt 2520x420

19 SP_F31_19 Running deck 575x1120x15

20 SP_F31_20 Roller rear

21 SP_F31_21 Bumper post

22 SP_F31_22 Cushion

23 SP_F31_23 Side rail

24 SP_F10_24 Left rear plastic cover

25 SP_F31_25 Right rear plastic cover

26 SP_F31_26 Motor belt

27 SP_F31_27 Cap for main frame

28 SP_F31_28 Rear wheel

29 SP_F31_29 Motor cover

30 SP_F31_30 Handle rail

31 SP_F31_31L Left heart sensor kit

Number in 
explosion 
drawing

Item number Description Item number Description
Number in 
explosion 
drawing

Left side frame

Right side frame

57 SP_F31_57 Socket head cap screws M8x50

58 SP_F31_58 Flange nut M8

59 SP_F31_59 Self tapping screw ST3x8

60 SP_F31_60 Socket head cap screws M8x35

61 SP_F31_61 Flat head socket cap screw M5x10

62 SP_F31_62 Flat head socket cap Screw M5x25

63 SP_F31_63 Socket head cap screws M8x20

64 SP_F31_64 Socket head cap screws M8x45

65 SP_F31_65 Socket head cap screws M8x55

66 SP_F31_66 Socket head cap screws M8x20

67 SP_F31_67 Flange nut M8

68 SP_F31_68 Spring waher D8

69 SP_F31_69 Flat head socket cap screw M4x12

70 SP_F31_70 Self tapping screw ST3x10

71 SP_F31_71 Self tapping screw ST4x12

72 SP_F31_72 Socket head cap screws M8x40

73 SP_F31_73 Flange nut M10

74 SP_F31_74 Safety key

75 SP_F31_75 Overlay button

76 SP_F31_76 Overlay screen

77 SP_F31_77 Oil tube

78 SP_F31_78 Seal cap

79 SP_F31_79 Wheel rame

80 SP_F31_80 Puls wire

81 SP_F31_81 Display wire

SP_F31_83 Bluetooth app

SP_F31_Carton Carton

SP_F31_Manual Manual

not in drawing

not in drawing

not in drawing

not in drawing

SP_F31_82 Console set

44

45

46

47

48

49

50

51

52

53

54

55

56

SP_F31_44

SP_F31_45

SP_F31_46

SP_F31_47

SP_F31_48

SP_F31_49

SP_F31_50

SP_F31_51

SP_F31_52

SP_F31_53

SP_F31_54

SP_F31_55

SP_F31_56

Oil cover down

Socket head cap screws M10x105

Socket head cap screws M10x40

Socket head cap screws M8x10

Flat head socket cap screw M4x8

Spring waher D4

Socket head cap screws M12x60

Self tapping screw ST3x20

Flat head socket cap screw M3x8

Socket head cap screws M8x55

Socket head cap screws M8x16

Spring waher D12

Spring waher D8

43 SP_F31_43 Display plantin

32 SP_F31_32 Console plate lower

33 SP_F31_33 Safety spring

34 SP_F31_34 Speaker

35 SP_F31_35 Audio circuit board

36 SP_F31_36 Housing of console upper

37 SP_F31_37 Keyboard plate

38 SP_F31_38 Housing of console lower

40 SP_F31_40 Connecting wire up

41 SP_F31_41 Tube cap

42 SP_F31_42 Gas spring

39 SP_F31_39 Connecting wire down

31 SP_F31_31R Right heart sensor kit

Bumper post


